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No. 4, Caijin Road, Caitang Town, Chao an District, Chaozhou City

潮州市潮安区彩塘镇彩金路口4号

Chaozhou Chao an Caitang Town Anle Stainless Steel Products Factory

潮州市潮安区彩塘镇安乐不锈钢制品厂

Report on the submitted samples said to be:

委托检测的样品及申请者对样品的说明如下：

Sample Description:

样品描述：

A:Stainless steel baking pan

A:不锈钢盘

Sample material.:

样品材质：

A:304#stainless steel

A: 304#不锈钢

Country of Origin:

原产地：

China

中国

Country of Destination:

目的地：

USA

美国

Brand:

品牌：

ANLE

安乐

Manufacturer:

制造商：

Chaozhou Chao an Caitang Town Anle Stainless Steel Products Factory

潮州市潮安区彩塘镇安乐不锈钢制品厂

October 19,2020

2020 年 10 月 19 日

Sample Receiving Date:

收样日期:

Pass

合格

Result:

测试结果:

Testing Period:

测试周期:

October 19,2020 - October 23,2020

2020 年 10 月 19 日 - 2020 年 10 月 23 日

Checked by:

审核:

Candy Lin 林丽婷 Lance Lee 李海鹏

Approved by:

核准:

Signed for and on behalf of BACL（BACL 授权签名）

QB-CH-R003 (V1.0)
6/F., West Wing, Third Phase of Wanli Industrial Building, Shihua Road, Futian Free Trade Zone, Shenzhen, Guangdong, China

Tel: +86-755-33320018   Fax: +86-755-33320008

广东省深圳市福田保税区市花路万利工业大厦三期西座六楼
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Summary of Test Result:

测试结果概要:

*******************************************************************************************************************************************************

TEST REQUEST

测试要求

CONCLUSION

结论

A.  Generally Recognized As Safe on Chromium content

    一般公认安全的铬含量

Pass

合格

*******************************************************************************************************************************************************
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Tested part(s):

测试部位:

Result:

测试结果:

(1) Silvery SUS304 (baking pan)

     银色不锈钢 （烤盘）

*******************************************************

QB-CH-R003 (V1.0)
6/F., West Wing, Third Phase of Wanli Industrial Building, Shihua Road, Futian Free Trade Zone, Shenzhen, Guangdong, China

Tel: +86-755-33320018   Fax: +86-755-33320008

广东省深圳市福田保税区市花路万利工业大厦三期西座六楼

电话：+86-755-33320018   传真：+86-755-33320008

Bay Area Compliance Laboratories Corp. (Shenzhen)

FI
N
A
L



TEST REPORT
SZKA201019-19845AReport No.: Date: Page 4 of 6October 23, 2020

Test Method/测试方法: US EPA 3052:1996/ US EPA 3050B:1996 &US EPA 6010C:2007

A.  Generally Recognized As Safe on Chromium content

一般公认安全的铬含量

Item

项目

Unit

单位
MDL

Result

测试结果

(1)

Limit

限量

Chromium(Cr)

铬
% 0.001 17.8 ≥16

Conclusion

结论
/ /

Pass

合格
/

Note:

- MDL = Method Detection Limit

注释：

-  MDL = 方法检出限
*******************************************************
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Photograph of Sample

样品照片

BACL authenticate the photo on original report only

此图片仅限于随 BACL 正本报告使用
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*** End of Report ***

*** 报告结束***

声明：

1.This report cannot be reproduced except in full, without prior written approval of the Company.

   除全文复制外，未经实验室批准不得部分复印报告。

2.Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s)

   are retained for 30 days only.

   除非另有声明，本报告中测试结果仅与被测样品相关。测试样品默认保存30天。

3.This report is valid only with a valid digital signature. The digital signature may be available only under the Adobe

   software above version 7.0.

   本报告的有效性取决于本报告中电子签章的有效性。电子签章只适用于在Adobe系列软件7.0以上版本中查看。

4.Otherwise required by the applicant or Product Regulations, Decision Rule in this report did not consider the

   uncertainty.

   除非申请商要求或产品法规另有规定，否则本报告判定规则不考虑不确定度。

5.The information which provided by the applicant, such as sample description, sample name, material component,

   style/item No. , P.O. No. , manufacturer, age phase, the laboratory is not responsible for its authenticity and this

   information can affect the validity of the result in the test report.

   本报告中申请商提供的信息，如样品描述， 样品名称，材料成分，型号，订单号，制造商，年龄段，可能和报告结果的

   有效性相关，本实验室不对其真实性负责。

6.The test samples were in good condition before testing.

   在进行测试前，测试样品已确认状态完好。

7.本报告中的数据结果用于学习、研究、内部质量控制、产品研发、科研，教学等目的。
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